
 

  

 
 
 

 
This Page Intentionally Left Blank

City of Riverside Public Works Department 

Riverside Regional Water Quality Control Plant 
Local Limit Study 
 
 

Local Limit Study  

Final Report | September 2024 

By: LEE + RO, INC. 



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| i 

 

TABLE OF CONTENTS 

1. INTRODUCTION ..........................................................................................................................1 

1.1. Background ................................................................................................................................... 1 

1.2. Scope ............................................................................................................................................ 1 
[...]
8. CONCLUSIONS AND RECOMMENDATIONS ................................................................................. 37 

8.1. Pollutant Summary ..................................................................................................................... 37 

8.2. Septic Waste Haulers .................................................................................................................. 43 

 

LIST OF TABLES 
Table 1: Summary of NPDES Effluent Limitations ....................................................................................... 6 
Table 2: Water Quality-Based Effluent Limitation – Basin Plan ................................................................. 7 
Table 3: Summary of Pertinent Water Quality-Based Effluent Limitation ................................................. 7 
Table 4: Sludge Land Application Limits ...................................................................................................... 8 
Table 5: Literature Inhibition Values (Most Stringent Values) ................................................................... 9 
Table 6: Summary of POCs to be Sampled and Evaluated ........................................................................ 12 
Table 7: Influent Flow Summary ................................................................................................................ 15 
Table 8: Pollutant Concentration and Loading Summary – Uncontrolled Sources .................................. 16 
Table 9: Final Effluent Removal Efficiency Summary ................................................................................ 20 
Table 10: Activated Sludge Inhibition Threshold Levels ........................................................................... 24 
Table 11: Nitrification Inhibition Threshold Levels ................................................................................... 25 



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| iii 

 

Table 12: Digester Inhibition Threshold Levels ......................................................................................... 25 
Table 13: Summary of AHLs and Selection of MAHLs ............................................................................... 27 
Table 14: Comparison of RWQCP Influent Loadings to MAHLs ................................................................ 30 
Table 15: Summary of Maximum Allowable Industrial Loadings and Local Limits .................................. 33 
Table 16: Summary of Recommended Local Limits .................................................................................. 42 
 
 
 

LIST OF APPENDICES 
Appendix A – Sampling Plan 
Appendix B – EPA Local Limit Calculations 
Appendix C – NDPES Fact Sheet 
Appendix D – Lab Sampling Results Data 

 
 
  



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| iv 

 

ACRONYMS AND ABBREVIATIONS 
 
ADRE   Average Daily Removal Efficiency 
AHL    Allowable Headworks Loading 
BOD5   5-day Biochemical Oxygen Demand 
CFR    Code of Federal Regulations 
COD   Chemical Oxygen Demand 
CWA   Clean Water Act 
DAF   Dissolved Air Floatation 
gpd    Gallons per Day 
IPP    Industrial Pretreatment Program 
IU(s)   Industrial User(s) 
MAHL(s)  Maximum Allowable Headworks Loading(s) 
MAIL(s)   Maximum Allowable Industrial Loading(s) 
MGD   Million Gallons per Day 
MRE   Mean Removal Efficiency  
NIOSH   National Institute for Occupational Safety and Health 
NPDES   National Pollutant Discharge Elimination System 
OSHA   Occupational Safety and Health Administration 
POC(s)   Pollutant(s) of Concern 
POTW   Publicly Owned Treatment Works 
RWQCB   Regional Water Quality Control Board 
SAF    Suspended Air Floatation 
SIU(s)   Significant Industrial User(s) 
STEL(s)   Short-Term Exposure Limit(s) 
SUO   Sewer Use Ordinance 
TKN   Total Kjeldahl Nitrogen 
TSS    Total Suspended Solids 
TOC   Total Organic Carbon 
TWA-TLV  Time-Weighted Average Threshold Limit Value 
UCL(s)   Uniform Concentration Limit(s) 
USEPA   United States Environmental Protection Agency 
UV    Ultraviolet 
VOC   Volatile Organic Compounds 
WQBEL(s)  Water Quality-Based Effluent Limitation(s) 
WQS(s)   Water Quality Standard(s) 
WWTP   Wastewater Treatment Plant 
 

 



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| 1 

 

1. INTRODUCTION 

1.1. Background 

The City of Riverside’s Wastewater Division is responsible for the collection and treatment of 
wastewater flows generated within the City of Riverside (City) as well as the community services 
districts of Jurupa, Rubidoux, Edgemont, and the community of Highgrove. The City's sewer 
collection system consists of over 800 miles of gravity sewers ranging from 4 to 51 inches in 
diameter, 414 miles of sewer laterals that are City owned, and 20 wastewater pump stations. 
Sewage collected by this system is treated at the City of Riverside’s Regional Water Quality Control 
Plant (RWQCP), which provides preliminary, primary, secondary, and tertiary treatment.  

To protect the RWQCP and other Publicly Owned Treatment Works (POTWs), the U.S. 
Environmental Protection Agency (USEPA) developed the National Pretreatment Program, as a core 
part of the National Pollutant Discharge Elimination System (NPDES) Pretreatment Standards, to 
protect water quality by reducing the level of pollutants discharged by industries and other 
nondomestic wastewater sources into POTWs. This National Pretreatment Program is required by 
the Clean Water Act (CWA) and codified in the General Pretreatment Regulations (40 Code of 
Federal Regulations (CFR) Part 403 – General Pretreatment Regulations for Existing and New Sources 
of Pollutants).  

As such, these Federal Regulations (40CFR Part 403.8) require the City to develop and implement 
technically-based local discharge limits (local limits) to control discharge of conventional and toxic 
pollutants entering the RWQCP from industrial users (i.e., controllable sources). These local limits 
are based on a treatment plant’s headworks analysis of maximum allowable pollutant loadings and 
the identification and characterization of contributing sources. The objectives of local limit 
assessment and application are to prevent: 

• interference with WWTF treatment operations 

• pass-through of conventional and toxic pollutants 

• contamination of municipal biosolids, and  

• worker exposure to chemical hazards. 

These local limits are needed to eliminate serious problems that can occur when industrial 
wastewaters are discharged into the sewage system. Toxic industrial pollutants may pass through 
the RWQCP and pollute a receiving water body, thus posing a threat to public health and the 
environment. To that end, this Local Limit Study has been prepared to identify, analyze, and present 
updated Local limits for the City’s use. These local limits will be developed to protect the City’s 
treatment plant, the sewer system, sludge, and receiving water from potentially harmful pollutants 
in industrial and commercial discharges. 

1.2. Scope 

The purpose of this Local Limits Study (LL Study) is to develop and recommend local limits for the 
City of Riverside in accordance with the USEPA pretreatment regulations and continue the City of 
Riverside’s compliance with their NPDES discharge permit. This LL Study expands on the Sampling 
Plan prepared for the City and will focus on the identification of pollutants of concern (POCs), flow 
and load analysis, maximum allowable headworks loadings (MAHL) analysis, as well as summarize 
the methodology used for the development of these local limits.  



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| 2 

 

 
Additionally, the City’s existing local limits will be reviewed and updated to incorporate the new 
findings. This LL Study will examine opportunities to relax or remove currently adopted limit levels 
while still providing the necessary protections to public safety, City staff, treatment processes, City 
assets, and beneficial reuse. The findings herein will ensure that the limit levels are updated to 
reflect the City’s current industrial landscape and regional needs.  
 

1.3. Wastewater Treatment and Collection System Summary 

The General Pretreatment Regulations require that POTWs develop and implement their local limits 
based on site-specific conditions. To accomplish this, a careful understanding of the RWQCP 
treatment processes and sewer landscape along with the pollutant concentrations must first be 
examined. The City’s collection system landscape is identified herein.  

1.3.1. Riverside RWQCP 
The RWQCP has a rated capacity of approximately 46 million gallons per day (mgd) and currently 
discharges treated effluent pursuant to Order No. R8-2013-0016 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0105350. The RWQCP resides within 
Region 8 of the governing Regional Water Quality Control Board (RWQCB) and discharges into 
Reach 3 of the Santa Ana River. 
 
The RWQCP consists of two secondary treatment plants (Plants 1 and 2), a tertiary treatment 
train that treats the flow from both Plants, and solids handling facilities for biosolids treatment. 
Plant 1 consists of an MBR treatment train while Plant 2 consists of an activated sludge 
treatment (ACT) train. Preliminary treatment consists of bar screening and vortex bar screening 
where the flow is then diverted to the two treatment trains to the primary clarifiers. Plant 1’s 
secondary treatment consists of five (5) aeration basins and eight (8) membrane bioreactors 
(MBR). Plant 2’s secondary treatment consists of six (6) aeration basins, and four (4) secondary 
clarifiers. Tertiary treatment consists of equalization basins, dual media filtration (16 filter), and 
three (3) chlorine contact basins.  
 
Finally, solids handling includes dissolved air flotation (DAF) thickeners, four (4) anaerobic 
digesters, and final dewatering via two (2) belt presses and two (2) centrifuges. Currently, the 
dewatered biosolids are being land applied off-site in Arizona. The waste activated sludge (WAS) 
from the secondary treatment processes from both the solids separated via membranes from 
the MBR treatment train (Plant 1) and clarifiers from the ACT treatment train (Plant 2) are 
combined and thickened in the DAF to a solids concentration of about 6 percent. The solids are 
then blended and transported to the digesters. RWQCP also uses a Fats, Oils, and Grease (FOG) 
Receiving and Rendering Station (Co-Digestion Station) to screen and subsequently pump to the 
sludge blending tanks. The receiving station is a packaged system where trucks hauling septic 
waste can deliver FOG to the RWQCP.  The digesters then process the blended solids from 
primary treatment, the DAF thickeners, and FOG receiving station in the absence of air. 
Stabilized sludge after digestion is stored in a digested sludge storage tank before it is 
transferred to the screw presses, dewatering belt presses, and centrifuge for further processing. 

 
 
 

 



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| 3 

 

1.3.2. Industrial and Non-Industrial Users 
Non-industrial users consist of residential and commercial dischargers which make up most of 
the influent flow to the RWQCP. The City owns and operates a wastewater collection system 
that receives wastewater from approximately 5,400 commercial and residential wastewater 
accounts.  These non-industrial users are classified as “uncontrolled sources” along with inflow 
and infiltration (I&I). They are considered uncontrolled sources since pretreatment regulations 
do not regulate domestic sources. Knowing the relative contributions of uncontrolled sources is 
important to determining the amount of loading allowable to industrial users. 
 
The City currently permits 12 industrial users to discharge into its treatment works that 
contribute to the overall flow entering the RWQCP. The RWQCP receives wastewater from the 
following significant dischargers:  
 

1. Corona College Heights 
2. Evergreen 
3. Garden Highway Foods 
4. J.C. Grease Buyers 
5. Kroger Company Creamery 
6. OSI Industry 
7. Pepsi Beverages 
8. Prudential Overall Supply 
9. Rohr Groundwater 
10. Stremicks Heritage 
11. Triple H Food Processors 
12. Von Zabern Surgical 

 
Although there are additional industries within the City’s service area that contribute to 
industrial flow, these have been identified as significant industrial users (SIUs). These SIUs have 
the biggest impact on pollutant loadings due to their industrial processes.  

 

1.4. Project Methodology 

To determine the appropriate local limit implementation procedures, a MAHL must be identified for 
each pollutant of concern. A MAHL is the estimated maximum loading of a pollutant that can be 
received at the headworks and is based on the most stringent allowable headworks loading (AHL). 
This is identified by first calculating the various AHL for that pollutant which is dependent on 
multiple regulatory and environmental criterion. An allowable headworks loading is the estimated 
loading of a pollutant that can be received without causing the treatment plant to violate a 
particular operational restriction or environmental criterion. The most stringent AHL becomes the 
MAHL. 
 
Developing and implementing the local limits using the MAHL approach will be accomplished by the 
following five (5) steps recommended in the 2004 Local Limit Guidance.  

 
1) Determine the Pollutants of Concern (POCs): As a first step, the pollutants to be evaluated 

to determine the need for local limits will be identified. The known environmental criteria 

(e.g. NPDES limits, water quality criteria, sludge quality criteria, etc.) will be applied to 

screening pollutants. 



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| 4 

 

2) Collect and Analyze Data: After identifying the POCs, the data used in MAHL calculations 

will be collected by sampling and analysis of selected wastewater streams, sludge, 

commercial and domestic discharge (Refer to Appendix I). 

3) Calculate MAHLs for each POC: AHLs for each POC will be calculated based on WWTP 

removal efficiency and on environmental criteria for pass-through and interference. The 

most stringent AHL will determine the MAHL. 

4) Designate and Implement Local Limits: The MAHLs will be compared with the actual and 

potential loadings for determination of local limits. If needed, appropriate local limits will 

be developed. The process includes determining the amount of each pollutant that can be 

allocated to industrial users (IUs), submitting a development package to the Approval 

Authority for review and approval, incorporating the local limits into local law, and applying 

the local limits to the IUs. 

5) Address Collection System Concerns: Collection system concerns such as fires and 

explosions, corrosion, flow obstructions, high temperature, and toxic gases, vapor or fumes 

will be addressed, and limits set as necessary. 

 

 

  
 

  



LOCAL LIMIT STUDY| FINAL REPORT | CITY OF RIVERSIDE 

 

DRAFT Report | September 2024| 5 

 

2. LOCAL LIMITS DEVELOPMENT 
This section addresses the applied methodology, assumptions, and approach used during development 
of the local limits for industrial dischargers to the RWQCP. The primary reference for conducting this 
analysis was the USEPA’s 2004 Local Limits Development Guidance (2004 Local Limits Guidance). These 
local limits were derived from identifying POCs that need to be addressed, evaluation of sample data 
received, and calculation of pollutant criteria to support analysis of the maximum allowable pollutant 
loadings for the RWQCP. 

 

2.1. Identification of Pollutants of Concern 
In accordance with the 2004 Local Limits Guidance, a POC is defined as any pollutant that might 
reasonably be expected to be discharged to the wastewater treatment plant in sufficient amounts to 